
1 

 

Mont§ģn² n§vod ï Assembly Instructions 
 ovl§dac² hydrauliky ļ. 9 8298 200 5 

na traktor JD-5M 

                   

 



2 

 

 
 
 

Ovl§dac² hydraulika John Deere 5M - 9 8298 200 5 

Hydraulics John Deere 5M - 9 8298 200 5 

Pozice/ 
Position 

Objednac² 
ļ²slo / Order 

Number 
Mnoģstv²/ 
Quantity 

N§zev Name 

1 0146784 1 RozvadŊļ CV 452B-RV Oil distributor CV 452B-RV 

2 0005081 1 Ovladaļ IP-6055 Joystick IP-6055 

3 0147213 2 Spojka  492269 Inlet branch 4922699 8530 084 5 

4 9 8530 084 5 1 Drģ§k rozvadŊļe Holder of oil distributor 

5 0 8541 135 5 1 Drģ§k ovladaļe Holder of joystick 

6 0152779 1 Ġt²tek Label 

7 0227436 2 Bowden IP-731833 1,9m Bowden IP-731833 1,9m 

8 0142615 4 Podloģka 8-200 HV-A2L Washer 8-200 HV-A2L 

9 0141163 4 SROUB M 8x18-5.6-A2L Screw M 8x18-5.6-A2L 

10 0013926 3 PODLOZKA 12-A3L 021740.15 Washer 12-A3L 021740.15 

11 0011572 3 SROUB M 12x25-8.8-A3 Screw M 12x25-8.8-A3 

12 0 9026 325 5 1 Z§tka Stopper 

13 0152317 1 KROUZEK TES. 60927262734 Gasket 60927262734 

14 0153274 1 HRDLO 114186826 Intel branch 114186826 

15 0147686 1 HRDLO 111184826 Intel branch 111184826 

     

16 0140899 7 PODLOZKA 8-200 HV-A2L Washer 8-200 HV-A2L 

17 0290741 2 SROUB M 8x80-5.8-A2L Screw M 8x80-5.8-A2L 

18 0258082 5 MATICE M 8-8-A3C+L Nut M 8-8-A3C+L 

19 0197021 1 Hadice 2SN DN16x1700 Hose 2SN DN16x1700 

20 0197010 1 Hadice 2SN DN16x2250 Hose 2SN DN16x2250 

21 0178805 1 HRDLO 131.18.2226 Intel branch 131.18.2226 

22 0180301 1 SROUBENI H001 Intel branch H001 

23 0034595 6 P§sek stahovac² CB 7,6x300 Tape PVC CB 7,6x300 

24 0152988 0,5 Trubicov§ pruģina Tube spring 

25 0148676 4 ZASTRCKA 413448E ISO-12.5 G1/2-E Bolt 413448E ISO-12.5 G1/2-E 

26 0146586 1 Prachovka z§strļky 6223 modr§ Dust cover 6233 blue 

27 0146608 1 Prachovka z§strļky 6225 zelen§ Dust cover 6225 green 

28 0146597 1 Prachovka z§strļky 6224 ģlut§ Dust cover 6224 yelow 

29 0146575 1 Prachovka z§strļky 6222 ļerven§ Dust cover 6222 red 

30 9 8916 053 5 1 Vodiļ Cable 

31 9 8916 060 5 1 Pojistka Fuse 

32 0146916 1 Z§suvka 7 POLOVA 12 V Drawer 7 12 V 

33 0306801 3 Ġroub M 5x40-5.8-A2L Screw M 5x40-5.8-A2L 

 



3 

 

 
Pracovn² postup mont§ģe: 
 
1. Na pravou konzolu r§mu pŚiġroubovat pŚed montovanou sestavu drģ§ku a rozvadŊļe.  
2. On the right bracket mount valve bracket. 

 

                                         



4 

 

 
 

 
 

3. Namontovat drģ§k ovladaļe a ovladaļ do podlahy kabiny na prav® stranŊ vedle sedaļky. Do podlahy vyvrtat 2x prŢmŊr 17 mm pro prŢchod bowdenŢ. 
PŚipojit bowdeny k ovladaļi . 

4. Mount the holder on the driver to control cabin floor on the right side. Floor dril two hole 17mm for the passage of the cables. 
 
 
 

 
 
 
 

 
 



5 

 

 
 

   
 

5. Z bloku rozvadŊļe traktoru (zadn² ļ§st) demontovat z§tku pro pŚipojen² tlaku P, d§le vyġroubovat z§tku u filtru (spodn² prav§ ļ§st traktoru za zadn²m 
kolem) pro odpad T. Na jejich m²sto naġroubovat hrdla a zapojit potŚebn® hadice ovl§dac² hydrauliky.  

6. From the distributor block the tractor (rear) dismantled plug for pressure connection P, then unscrew the stopper of the filter (bottom right part for the tractor rear 
wheel) for T. waste their place and screw the neck and involve the necessary hydraulic hoses control. 

 

 
 
7. Zapojit elektroinstalaci. Voln® kabely a hadice pŚichytit stahovac²mi p§skami. 
Exponovan® hadice omotat ochrannĨm opletem. 
Engage wiring. Loose cables and hoses attach tie-wraps. 
Exposed pipe wrapped with protective braiding. 
 

 


